
Staff report 
 

 
DATE: July 5, 2017 

FILE: 5340-20 
TO:  Chair and Members 
  Comox Valley Sewage Commission 
 
FROM: Russell Dyson 

Chief Administrative Officer 
 
RE: Comox Valley Water Pollution Control Center – Alternate Option for Phase 1 Upgrades 
 
Purpose 
To provide an alternate option to the already approved phase one upgrades at the Comox Valley 
Water Pollution Control Center (CVWPCC). 
 
Policy Analysis 
The Comox Valley Regional District (CVRD) operates a sewerage service primarily for the City of 
Courtenay and Town of Comox, established by Bylaw No. 2541, being the “Comox Valley Sewerage 
Service Establishment Bylaw No. 2541, 2003”. 
 
At their November 15, 2016 meeting the Comox Valley Sewage Commission passed the following 
[...]
several treatment options (8 options) and shortlisted (3 options) for further evaluation. The shortlisted options were 

evaluated in a more detail and ISL recommended Option 3 for implementation.  

 

Option 3 requires the addition of an equalization process downstream of the primary clarifiers to reduce peak hourly 

flows during peak wet weather events, which will minimize the escaping of solids into the effluent. Incorporating the 

equalization tank will minimize the hydraulic shock load to the biological treatment. This option also includes the 

addition of cloth media disk filters as tertiary treatment (after the secondary clarifiers) to minimize the escaping of 

solids into the effluent during peak wet weather events. This option will not eliminate the need of a new bioreactor 

tank and clarifier, however, it will delay their construction to 2024. Process flow diagram and proposed conceptual 

plant layout for option 3 is included in Appendix B. 

 

Option 3 may require adding polymer prior to the cloth media filter to enhance the filtration step. This option will 

provide a better effluent quality (TSS less than 10 mg/L) and a particle size less than 30 microns for optimum UV 

performance. 

 

1.3 Scope of Work 

Following additional discussion, the District directed ISL to investigate adding a fourth secondary clarifier to 

enhance the clarification process (Option 9), in lieu of constructing a cloth media filter for effluent polishing  

(Option 3). This memorandum addresses the viability, advantages and disadvantages of the option.  

  
  

bogjen
Typewritten Text
Appendix A



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 2 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

1.4 Existing Condition  

The plant has three distinctive trains. Each train is comprised of a primary clarifier, bioreactor and secondary 

clarifier. Each bioreactor feeds its own secondary clarifier, and each train is provided with its return sludge pump. 

The ISL assessment report (2016) evaluated the existing biological treatment and found that the capacity of the 

existing bioreactors and secondary clarifiers are sufficient up to year 2019 and 2033 respectively.  

 

Because the bioreactors and secondary clarifiers are normally constructed in tandem, ISL recommended that an 

additional bioreactor and secondary clarifier to be constructed by 2024 for Option 3 Phase 2 with full understanding 

that the plant may operate (from 2017 to 2023) on a higher mixed liquor suspended solids (MLSS) rate of 2500 

mg/L which is higher than the target goal of 2300 mg/L and cloth media filter can provide an added protection for 

reducing TSS in the effluent. The plant can achieve MLSS 2500 mg/L when the Sludge Volume Index (SVI) is less 

than (150 mL/g). However, when the SVI is more than 250 mL/g, the plant reduces its MLSS to 2000 mg/l or less to 

minimize upsetting of the existing clarifiers. The existing bioreactors (2019) and secondary clarifiers (2033) are 

assessed based on a MLSS of 2000 mg/L. 

 

In assessing the secondary clarifiers, the following were indicated in the ISL study: 

 

• Based on the current flows, the plant can achieve an average monthly TSS of 25 mg/L (most of the time). It is 

anticipated that the influent flow will increased in the future, and the treatment capacity will need to be increased 

to handle future flows. 

• Secondary clarifiers are typically designed based on overflow rates and solids loading rates, with the former 

being considered more important for operation and design purposes. Typical values for overflow rates and solids 

loading rates are available from different sources, these typical values are based on a clarifier depth of 4.0 to 5.5 

m. The existing treatment facility has three clarifiers, two with a depth of 3.13 m each and one with a depth of 5.0 

m. The clarifiers constructed in 1982 have a depth less than the typical depth of a secondary clarifier (4.0 - 5.5 m) 

as well as the depth of the clarifier constructed in 2008. A tank with a greater depth would be able to keep the 

sludge blanket further away from the effluent weir and better performance is normally achieved with such tanks. 

• The plant has poor sludge settleability condition. Sludge settleability reflects the biological health of 

microorganisms within the bioreactor tanks but is only noticeable in the clarifier. Poor settling sludge causes the 

sludge blanket to rise to the surface, thus resulting in loss of solids in the effluent. The Sludge Volume Index 

(SVI) is commonly used for measuring sludge settleability. A review of the 2015 facility operating data indicates 

that the average operating SVI is 261 mL/g, which is high compared to a typical value of 150 mL/g or less. 

• The SVI can be improved by adding polymers, without causing a significant increase in the waste sludge 

production. Polymers are usually added to the MLSS as it leaves the bioreactor basin or to the secondary clarifier 

center well.  A polymer supply company should be consulted for selection of the polymer and its dosage. Jar 

testing should be performed to determine the type of polymer needed and its dosage. The facility should target an 

SVI of 100 mL/g or less.  

 

2.0 Option 9 

Option 9 requires addition of an equalization process after the primary clarifiers to reduce peak hourly flows during 

peak wet weather events, which will minimize escaping of solids into the effluent. This option also includes addition 

of a fourth secondary clarifier to minimize escaping of solids into the effluent. Process flow diagram and proposed 

conceptual plant layout for option 9 is included in Appendix B 

 



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 3 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

In this option, the flow from one of the bioreactors (1 or 2) will be directed to the two shallow clarifiers (3.13 m 

depth). The new clarifier will serve either one of the existing bioreactors (1 or 2). This option will not eliminate the 

need of new bioreactor and clarifier (2024), however, it will delay their construction to 2024. This option will provide 

TSS less than 25 mg/L. This option includes a filtration package unit for effluent reuse. 

 

2.1 Clarifier, splitter and piping 

The new clarifier will be similar to the existing clarifier # 3 (5.0 m water depth). Table 1.1 summarizes the new 

clarifier dimensions. 

 

Table 1.1 - Fourth Clarifier Dimensions 

Description Units Values 

Number of secondary clarifiers  1 

Shape   

Diameter m 23.1 

Water Depth m 5.00 

Area m2 419 

 

For this option, a small splitter box will be required to split the flow to the shallow clarifiers. Pipes modifications are 

required for the RAS/WAS pipes to accommodate the fourth clarifier, these modifications include yard piping and 

pipes within the congested pumps gallery.    

 

2.2 Effluent Reuse 

The MWR includes four categories of reclaimed water. Each category has specific quality and monitoring 

requirements, as prescribed in the respective tables and sections of MWR.  

 

Indirect Potable Reuse: this category includes replenishment of a potable water source or potential potable water 

source, and any other application, including food crops and urban reuse, where a very high level of quality is 

warranted. 

Greater Exposure Potential: this category includes agricultural crops, golf courses, cemeteries, residential lawns, 

greenhouses, silviculture operations, urban reuse and landscaping around parks, playgrounds, schools. Irrigation 

for frost protection and crop cooling is also permitted.   

Moderate Exposure Potential: this category include may be selected when public contact is unlikely, the users 

are well aware of the risks posed by the use, and there will be no detrimental impact to the receiving environment 

from the use. 

Lower Exposure Potential: this category is typically used in commercial or industrial applications where public 

access is restricted and where there will be no detrimental impact to the receiving environment from the use.  

 

  



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 4 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

Table 2.1 summarizes the reclaimed water quality requirement for each category. 
 

Table 2.1 – Muncipal Effluent Quality Requirements (Table 13 – MWR)  

Parameters 
Indirect Potable 

Reuse 
Greater Exposure 

Potential 
Moderate 

Exposure Potential 
Lower Exposure 

Potential 

pH site specific 6.5 to 9 6.5 to 9 6.5 to 9 

BOD5, TSS 
BOD5 5 mg/L 

TSS < 5 mg/L 
10 mg/L 25 mg/L 45 mg/L 

turbidity maximum 1 NTU 
average 2 NTU, 

maximum 5 NTU 
n/a n/a 

fecal coliform (/100 

mL) 

median < 1 CFU 

or < 2.2 MPN 

median < 1 CFU 

or < 2.2 MPN; 

maximum 14 CFU 

median 100 CFU; 

maximum 400 CFU 

median 200 CFU; 

maximum 1 000 

CFU 

 

The plant staff intend to use the reclaimed water for plant irrigation, equipment and tanks washing. The Operators 

will be exposed to the reclaimed water. Both categories (greater exposure potential and moderate exposure 

potential can be applied for the treatment plant). If category “Moderate Exposure” is chosen, no treatment required 

other than chlorine disinfection. Adequate chlorine must be maintained and present at the point of use (minimum 

0.5 mg/L).  

 

If the category of “Greater Exposure Potential” is chosen, a filtration system complete with chlorine disinfection will 

be required.  Using a modular unit of cloth media filter can achieve the required filtration step. The equipment is 

compact and can be installed indoor or outdoor of the UV building. Adequate chlorine must be maintained and 

present at the point of use (minimum 0.5 mg/L). For cost estimating purposes, ISL included the cost of the effluent 

filtration package. The package cost is based on the following; 
 

• Installing the system indoor within the UV building 

• Modular cloth filter system with a capacity of 1 MLD 
 

  



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 5 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

2.3 Phasing 

Table 2.2 provides the phasing for Option 9  

 

Table 2.2:  Options 9 Upgrades and Proposed Implementation Schedule 

Phases Construction Population 
Average 

Flow Option 9 
 Year Capita MLD 

Phase I 
(2017) 

2017 Current  
• Replace existing 12 mm mechanical screen with 

6 mm screen 

   
• Add grit removal tank c/w cyclones and 

classifiers units 

   

• Decommissioning of existing primary sludge 

cyclones and classifiers and send the primary 

sludge directly to the sludge thickeners 

   
• Injecting polymers prior existing clarifiers 

(provision to be confirmed by pilot testing) 

   • Add fourth clarifier 

   • Construct offline equalization tank 

   • Repair of existing offshore pipe 

   • Incorporate a UV disinfection 

   • Add effluent reuse filtration package (Optional) 

Phase II 
(2024) 

2024 50,109 21.1 
• Construct one aeration tank and clarifier 

Phase III 
(Varies) 

2031 55,017 23.2 • Replace all outfall sections (onshore/offshore) 

2033 57,189 23.8 • Construct two primary clarifiers 

   • Construct new process building 

2,034 57,266 20.0 • Expand Equalization Tank 

2,043 64,576 22.6 • Upgrade effluent pumps 

2045 66,786 28.0 
• Add mechanical screens to new process 

building 

   
• Add grit removal tank c/w cyclones and 

classifiers units 

2056 76,169 0.0 • Construct new thickener 

2060 81,280 0.0 • Install new centrifuge 

2063 85,140 0.0 • Construct one aeration tank and clarifier 

Phase IV 
(Ultimate) 

Beyond 2066   • Construct One primary clarifier 

Beyond 2066   • Construct one aeration tank and clarifier 

 

  



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 6 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

3.0 Financial Analysis 

In order to fully evaluate Option 9 both capital and operational cost estimates were produced and have been 

summarized in Table 3.1, 3.2 and 3.3. The cost estimate shows also Option 3, recommended by ISL 2016 for 

comparison purposes. 

 

A further detailed breakdown is provided in Appendix A of this report. 

 

3.1 Capital Costs 

The estimated capital costs within Table 3.1, 3.2 and 3.3 are considered to be at a conceptual level (Class D). A 

contingency of 40% is included in the cost estimates for engineering and construction contingencies. Furthermore 

no costs have been included within these estimates for the following: 

 

• Land Procurement 

• Taxes 

• UV disinfection (included in AECOM report, 2016) 

• Chlorine disinfection (included in AECOM report 2016) 

• Non potable water pumping system (included in AECOM report, 2016) 

 

All costs are represented in 2016 –Dollars 

 

Table 3.1:  Estimated Capital Cost Summary (2017) 

Phase 1 - 2017 Construction 

Description Option 3 Option 9 

Mechanical Screen $452,000 $452,000 

Grit Removal $1,025,000 $1,025,000 

Offline Equalization Tank $4,177,000 $4,177,000 

Repair of existing outfall pipe $120,000 $120,000 

Media Cloth Filter $5,289,000  

Fourth clarifier  $2,168,000 

Effluent reuse filtration package (Optional)  $863,000 

Capital Costs $11,063,000 $8,805,000 

Engineering and Contingencies (40%) $4,426,000 $3,522,000 

Total Capital Costs $15,489,000 $12,327,000 

 

Table 3.2:  Estimated Capital Cost Summary (2024) 

Phase 2 - 2024 Construction 

Description Option 3 Option 9 

Biological Treatment $4,721,000 $4,721,000 

Capital Costs $4,721,000 $4,721,000 

Engineering and Contingencies (40%) $1,889,000 $1,889,000 

Total Capital Costs $6,610,000 $6,610,000 

 

Table 3.3:  Estimated Capital Cost Summary (2031 – 2063) 



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 7 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

Phase 3 - Construction Years (Varies) 

Description Option 3 Option 9 

Replace Outfall Sections (Onshore/Offshore) - Year 

(2031) 
$13,949,000 $13,949,000 

Primary Clarifiers + Process Building - Year (2033) $7,651,000 $7,651,000 

Upgrade Media Cloth Filter - Year (2034) $1,759,000  

Effluent Pumps - Year (2043) $1,780,000 $1,780,000 

Mechanical Screen - Year (2045) $892,000 $892,000 

Grit Removal - Year (2045) $1,013,000 $1,013,000 

Expand Chemical Treatment - Year (2045) $- $- 

Thickener - Year (2056) $1,072,000 $1,072,000 

Centrifuge - Year (2060) $1,190,000 $1,190,000 

Aeration Tank and Clarifier - Year (2063) $4,253,000 $4,253,000 

Capital Costs $33,559,000 $31,800,000 

Engineering and Contingencies (40%) $13,424,000 $12,720,000 

Total Capital Costs $46,983,000 $44,520,000 

 

3.2 Operating Costs 

Detailed breakdown is included in Appendix A.  The assumptions used for calculating the operating costs are as 

follows:  

 

• Option 3 and 9: Operation of the equalization tank and equalization mixing will be intermittent, approximately 500 

hrs. /year. 

• Operation of Effluent Pumps will be intermittent, approximately 80 hrs. /year. 

• For all options, operating costs for all equipment are not included in the operating costs, and we considered them 

equal for all options, with the exception of the following: 

• mixing and pumping power costs for the offline equalization tanks (Option 3 and 9) 

• cloth media disk filter and backwash pumps power costs and filter media replacement cost (Option 3) 

• Fourth clarifier power cost and repair/replacement costs (Option 9) 

• Effluent filtration package, power cost and repair/replacement costs (Option 9) 

• Effluent pumping (Option 3 and 9) 

• Heating and ventilation for UV/disk filter building (Option 3 and 9) 

• Average yearly operating costs do not include the new UV system 

 

For Options 3, the estimated extra solids production as a result of incorporating the cloth media filter into the 

process is 5.6 – 11.2 metric tons/year for years 2017 and 2062 respectively. ISL assumed that the cost of solids 

processed at the composting facility is equal to the selling revenue. Therefore, operating costs do not include any 

processing cost for the solids captured by the cloth media filter.  

  



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 8 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

Average power are estimated based on the following.  

 

• Pump and motor efficiencies 75% 

• Mixing and Cloth media motors efficiency 90 % 

• Clarifier motor efficiency 90% 

• Effluent filtration package 75% 

• Electrical power cost 0.1$/kWh 

 

For Options 3 and 9, upgrading of the existing effluent pumps by 2043 is required, the equalization tank will help to 

mitigate hourly variations in flowrates to obtain a nearly constant flowrate over the day. It is anticipated by 2043, the 

combined capacity of the equalization tank and the existing effluent pumps will be no more sufficient to normalize 

the maximum hourly flow to the maximum daily flow, or simply stated, the maximum daily flow will exceed the 

capacity of the existing effluent pumps. 

 

Table 3.4 provides the estimated operating costs, all costs are represented in 2017-Dollars. 

 

Table 3.4:  Estimated Operating Costs 

Description Option 3 Option 9 

Average Yearly Operating Cost $68,000 $50,000 

Rounded to nearest 000 

 

3.3 Net Present Value Analysis (NPV) 

To provide a complete financial analysis, ISL undertook a 50 year Net Present Value analysis using the following 

basis 

 

• A discount rate of 4%; and 

• An inflation rate on the annual operating costs of 2% per year. 

 

Table 3.5:  Net Present Value Analysis of Options 1, 2 and 3  

Description Option 3 Option 9 

NPV - 50 yrs., 4% Discount Rate, 2% Inflation on 

Operating Costs per year 
$53,637,000 $48,312,000 

Rounded to nearest 000 

 

3.4 Financial Analysis Evaluation  

Table 3.6 summarizes the capital costs, operating costs and the net present value analysis over 50 years for all 

options.  Detailed cost estimates and breakdown are included in Appendix A. Total capital costs includes 40% 

engineering and construction contingencies. 

 
  



 

Memorandum 

 

  
 

 

 

islengineering.com 

ISL is proud to be Bullfrog Powered  |  2017 Aon Best Small and Medium Employers in Canada – Platinum Level 

 
 

Page 9 of 10   

T:\Projects\31000\31548 CVRD Wastewater Treatment Capacity\03_Reports\32_Working\Option 9 Memo\170627 CVRD WWT Options 31548 - Rev1.docx  

 
 

Table 3.6:  Capital and Operating Costs and NPV analysis 

Description Option 3 Option 9 

Phase 1 - 2017 Construction $15,489,000 $12,327,000 